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KEY PART # QTY DESCRIPTION
460187 - POULT WINCH ASSEMBLY

1 010253 5 3/8” LOCK WASHER
2 010669 5 3/8-16 X 2” HEX BOLT
3 011115 5 3/8-16 HEX NUT
4 012792 4 1/4-20 SERRATED FLANGE HEX NUT
5 450419 3 WIRE PULLEY INSULATOR
6 450437 2 SPRING FOR ANTI-ROOST WIRE
7 451040 4 FEEDER TUBE CLAMP
8 460070 1 TURKEY WINCH
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Poult Winch 
460187

Repair Parts List

KEY PART # QTY DESCRIPTION
460187 - POULT WINCH ASSEMBLY

9 460076 1 WINCH HANGER BRACKET
10 460185 1 POULT WINCH BRACKET
11 460186 4 POULT WINCH ANTI-ROOST BRACKET
12 501441 3 5/16-18 SERRATED FLANGE HEX NUT
13 690058 4 1/4-20 X 1/2” CARRIAGE BOLT
14 690452 2 ROUND SPACER, STAINLESS STEEL
15 VC355 2 3/16” CABLE CLAMP


